ENGINEERING
NAMIE

| Z8 B A

Namibia’s only publication focusing on the
engineering industry of Namibia. N$35.00 VAT inclusive

IN THIS ISSUE ISSN 2026—7460

Swakopmund’s new swimming pool

Namibia pioneers marine diamond mining
Banking water for Windhoek’s SU rvival
Strengthening Kavango River bridge eight-fold




CONTE NTS 78 FOCUS: Water engineering

78 Overview: Efficient use of water vital for survival
O 3 3 Engineering in Namibia: an overview 84 Water a clean power resource
7 Structure of the Namibian engineering fraternity
9 Message from President of the EPA
10 EPA: Who and what; summary of 2012 activities 8 4

16 ACEN: Who and what

17 ECN:Who and what 90  Strengthening Kavango River bridge eight-fold
[...]
SWRO desalination plants in Southern Africa:

e Detailed design and documentation for the 25,5
ML/d SWRO plant at Saldanha Bay for the West
Coast Municipal District; and

e A feasibility study for three 150 ML/d SWRO plants
for the City of Cape Town.

SWRO desalination plants have become more popular
because of their sustainability, cost effectiveness and
simplicity, achieved by technology improvements.

In future, the number of desalination plants is likely
to increase dramatically, especially in areas where
traditional water sources struggle to meet the ever
increasing demand for fresh water. .

!
i

ENGINEERING NAMIBIA | ENGINEERING | VOLUME 4: 2013 edition PAGE
119



BURMEISTER &
PARTNERS (PTY) LTD

SUSTAINING THE FUTURE TN, Www.burmeister.com.na « bp@burmeister.com.na

Skilled Professionals

In-house Capacity Buillding
Continuous Skills Transfer

Annual Tertiary Education Bursaries
Quality Service

B N

YOUR ENGINEERING & PROJECT
MANAGEMENT PARTNER

ﬁ *  AGRICULTURAL

BUILDINGS
ELECTRICAL

e\ © "% MECHANICAL
MINING & INDUSTRIAL

g8 . STRUCTURAL

— g

o = &

5%, 5= TRANSPORTATION

o B
ADDITIONAL SERVICES BY ASSDCIATION -i'_.%- = WATER & SEWAGE

LAND: SURVEYING + GEO-HYDROLOGY - TRAIKING
EMVIROMMENTAL « GEOTECHMICAL « ARCHITECTURE
QUANTITY SURNEYING =+ FACILITY MANAGEMENT
TOWN & REGIONAL FLANKING

“L Burmaistsr £ Parners offars

BURMEISTER & PARINERS (PTY) LTD

{: GNSU LTIN E- EN GHN EE HS warw' burmeister.com.na « bp@burmeister.com.na

the full spactrum of elvll, structural, —
machanical and aacircal
-1‘ anginearing servicas, as wall as
4 project management services.
% This inclydes axperiise in watar,
L power, ransporiation and
& bulldings. These are |
broad areas and a5 a
rasult, Burmeisior
& Parirmrs has
developed sub-

N divisions within thesa
fisdds with their own
3} teams dadicaisd o

. offaring services in
-l:";. niche markets.

-

ey

- CONTACT US:

| HEAD OFFICE, WINDHOER f Eugené Maras Siresl+ PD Box 14596, Windhoak «Ted: 264 -61 -378 000 = Faec #2064 - 51 - 379 001

Ernaal- hpizh urmeisier oom na

COASTAL OFFICE SWAHKOPMUND Reprecsaisfie: Theo Fh?lur 3 Tobis Hanyeka S, Erf 471, Vineta « PO Bax 4380, Vineta, Swakopmund
[

Tek +264 - 64 = 203 155+ Fax +264 - 6 - 403 162 « Emai: Shea@burmeasis oom na

HNORTHE RN OFFICE, OSHAKATI Raprasaniafve: Habo Hathéh » Kwsame Mikuma Road « PO Bax 15345, Oshakad + Tel #2064 - 65 - 2234 380

Fax +24 - 65- 224 40« Email heidooi@b rmasl o com s



!
i

PAGE

122

COASTAL TOWNS SET
TREND IN SEWAGE

WORKS

For the first time in Namibia the fixed film trickling filter technology has been used to upgrade the
Walvis Bay sewage works, while Swakopmund constructed a new conventional activated sludge
sewage treatment plant with biological nutrient removal. The mechanical work was done by Namibian
engineering firm Aqua Services, a subsidiary of world renowned French water giant Veolia.

Walvis Bay is one of a series of towns in Namibia to kick-
start the Government’s initiative for a large scale water
and sanitation infrastructure upgrade. Other domestic
wastewater projects where advanced biological
treatment plants were considered for towns here in
Namibia and are currently being implemented, include
the new Swakopmund sewage treatment plant (STP),
the Warmbad and Aus STP. On the potable water side,
the upgrade to the Katima Mulilo River Water Filtration
Plant that will feed drinking water into the Caprivi pipe
system, needs mentioning.

The Namibian subsidiary of Veolia Water Solutions
& Technologies, Aqua Services & Engineering (ASE)
is closely involved with the overhaul of water infra-
structure in Walvis Bay, implementing some of their

latest inventions. To boost the town’s sewage treatment
capacity, the Walvis Bay Municipality recently awarded
a contract to ASE to upgrade the existing sewage
treatment work’s stone-media biofilters by replacing
latter with special plastic media, thereby upgrading
the plant to the company’s flagship new-generation
trickling filter technology.

This upgrade, costing N$15 million, will significantly
increase the plant’s daily capacity from 2.5 mega litres
per day (Ml/d) to roughly 6.5 MI/d and will use the
plant’s existing civil works to house a more efficient
biological treatment process.

“It’s the first time in Namibia that trickling filter
technology, incorporating new polypropylene media

Walvis Bay’s sewerage works are being upgraded, using trickling filter technology that has never been used previously in

Namibia.

ENGINEERING NAMIBIA | ENGINEERING | VOLUME 4: 2013 edition

Part of upgrade of Walvis Bay’s sewerage works that will significantly increase the plant’s daily capacity from 2 mega litres

to roughly 6.5 mega litres per day.

is used to replace stone-media filters,” says ASE'’s
managing director Christian Stock. “Trickling filters using
the new fixed film media give far fewer operational
problems, and, with regards to blockages and ponding,
are decades more advanced.”

Onceoperational, the fixed film media willhost the micro-
organisms that, in stage one, remove carbonaceous
material reducing the chemical oxygen demand and
biochemical oxygen demand,” he adds. In stage two, the
micro-organisms will perform nitrification.

The effluent is continuously recirculated through the
media at a high rate, increasing the biofilters’ aeration
by three times, which in turn, multiplies the biological
treatment’s efficacy three-fold.

“ASE is upgrading two of the three existing biofilters by
packing the larger, 45-metre diameter biofilter with
new polypropylene media, designed specifically for
stage one processing. The smaller 30-metre biofilter
will be packed with polypropylene media suitable for
stage two processing, requiring a total of 6 500 m? of
polypropylene attachment media,” says Stock.

ASE imports the media as individual sheets and,
once in place, welds them together using a specially-
imported (from Germany) fusion welding machine.

The assembled blocks are self-supporting, and avoid
creating unnecessary pressures on the biofilters’ side
walls, making them ideal for use in older plants.

As part of the upgrade, ASE was responsible for installing
the plant’s new recycle pump station. Specified for
construction three metres below the surface, ASE faced
a unique challenge to accommodate the groundwater’s
high salinity. “Normally, we find groundwater to be
relatively fresh, but because Walvis Bay is a coastal town,
the groundwater level is very shallow, high subsurface
inflow is experienced and the water very salty,” says
Stock. This required piling to build the recycle sump,
which reached approximately 3 m below ground level,
with the groundwater table already at 500 mm below
ground level.

The Swakopmund Wastewater Treatment Works project
constituted treating up to 12 Ml/d, with construction
completed early 2013. The plant will replace the town’s
old wastewater works, which are overloaded and no
longer comply with legislated discharge standards.
ASE was also successful in obtaining the tender for the
supply and installation of the mechanical works for the
new plant.

Originally built in 1957, the town’s wastewater
treatment plant was situated just outside of predicted

ENGINEERING NAMIBIA | ENGINEERING | VOLUME 4: 2013 edition

!
i

PAGE
123



!
;

Above and below right: Swakopmund’s Wastewater Treatment Works project is on track to begin treating up to 12 million
litre per day of sewage by early 2013.

boundary limits, but unexpected growth
has resulted in residential areas expanding
to within intolerable proximity to the plant,
where outdoor fly and odour problems
pose health risks to residents.

“Swakopmund’s  sewage  reticulation
system will still drain and pump
wastewater from various stations into a
balancing tank at the existing works in
town. The sewage is then pumped 9.8 km
in a pipeline to the new plant, where it is
treated. The plant consists of two train in
parallel, each designed to treat a flow of 6
Ml/d. Currently, one train is already fully
functional, treating 6 Ml/d,” says Stock.

The new plant is designed for biological

treatment by means of the activated sludge process and includes nutrient removal, viz biological nitrogen and
phosphate removal, he adds. Final water treatment processes include gravity sand filtration and disinfection with
chlorine. “The new plant’s discharge water is of high quality for re-use in gardening and irrigation throughout the
town,” states Stock. ASE considered the odour and vector-related problems, especially in the collection pump station
still located in the centre of the town, and employed specific technologies to ensure smells are eliminated.

All the plant’s mechanical equipment has been installed by ASE, including the inlet works, biological reactors (with
mixers and surface aerators), clarifiers, rapid gravity sand filters, chlorination and ferric chloride dosing equipment,
sludge thickening, and the anaerobic digester equipment. ASE started installing the mechanical equipment for the
plant’s activated sludge system in June 2012. “The civil works were about 80 percent complete, which meant for us
to meet deadlines, we needed to begin our installation, despite the civil works not having completed. Once the civil
works were completed, the plant was virtually ready to start-up, which assisted the Municipality to have the plant
earlier ready than would normally be the case,” explains Stock. .

ENGINEERING NAMIBIA | ENGINEERING | VOLUME 4: 2013 edition

Drawing on resources and expertise
from our parent company, global group
Veolia Water Solutions & Technologies,
we deliver specialised solutions across
industries and applications.

ASE designs, constructs, commissions,
maintains and operates plants for
industrial and municipal projects. Our
expertise lies in potable & wastewater
treatment, desalination, mining,
demineralisation and water recycling
projects. We supply a full scope
of water treatment and mining
chemicals, as well as process
components and instrumentation
for water treatment plants.

SERWVICE! ENGINEERING

Making sure
the future is

clear

Aqua Services & Engineering is a
leading provider of
total water treatment
solutions in sub-
Saharan Africa,

which seeks to minimise the
effect of human industry on the
environment through the use
of innovative technologies and
processes.

Aqua Services & Engineering
(Pty) Ltd

Tel.: +264 (061) 261143

Fax: +264 (061) 257 628
ase@ase.com.na
www.ase.com.na

@ veoua

WATER

Solutions & Technologies



WATER
DEVELOPMENT

Infanlarid/country/like]Namibiajremotelcommunitiesstruggleltojfulfilitheinwaterneedsyhis]
isfeven]poignantinfareasjwherelthelGovernmentjwantsltolpromotelagriculture§Engineers]
tryitojfindliwaysitolmakelthelscarcelresourcellastlinlthelmanyjirrigationfschemess

Agriculturalfengineeringodmore]preciselyjbiozresourcefengineeringfisfafseparatefalbeit;
wlaewn i i e cagheaing pretssen. i 6 & miz boivean medeniE] e
civillengineeringjwithfalcrashlcourselinfagriculturelthrownlin§in]Namibia¥kagrilengineersyg
focustallofonlwaterrelatedlcivillworkslrevealslpetervanldedMenwelofiNamibialintegrated
Biosystemsialcompanylhelrunsitogethegwithlhislwife)\Wanda¥

) -

PAGE ENGINEERING NAMIBIA | ENGINEERING | VOLUME 4: 2013 edition

126

The company is heavily involved with transforming
remote rural outposts into productive areas that can
substitute fruit and vegetable imports from South
Africa under the so-called green schemes. “Most of
these projects have to be developed from scratch,”
says Van der Merwe. “This means we have to put in the
irrigations facilities, the houses, reticulation and pump
stations and boosters.”

A green scheme the couple recently worked on is the
Sikondo irrigation project near Rundu in the Kavango
Region. More than 600 hectares a converted into a
‘breadbasket’ for the country, using water from the
Okavango River that meanders from Angola on its long
trek to the delta in Botswana. The green scheme initially
will produce mostly maize and wheat and will consist
of a commercial part measuring 344 hectares and nine
small scale farms of 30 hectares each, totalling 270
hectares.

“These square plots are irrigated by pivots, while in the
corners we have put in mini sprinklers, so the farmers
can grow vegetables in order to have a cash crop
yearround and generate income outside the normal
growing season,” says Wanda Van der Merwe.

Bringing water to rural areas is not an easy task and it
will be a growing challenge in the future. The Van der
Merwe’s who have worked closely with the Ministry
of Lands and Resettlement speak from experience.
“Resettlement farms need to be converted or
rehabilitated before they can be productive. The farm is
mostly set up as one unit with maybe a couple of main
boreholes and if you are lucky, some additional smaller
boreholes,” says Peter.

“When the farm is designated for resettlement, it is
divided into smaller parts, usually measuring between
a 1,000 and 1,500 hectares. By default at least some of
the sections will have poor or no water supply.”

In addition, many farms that are offered for sale under
the willing selling, willing buyer policy are on the
market because they have a poor water situation and
or carrying capacity to begin with. All this means is that
the land actually doesn’t have the carrying capacity to
be productive, a situation that is aggravated by massive
overstocking as more and more families move onto
the plot and bring their cattle. New boreholes have to
be surveyed and drilled. The only solution is that new
boreholes have to be surveyed and drilled.

And water has to be stored. “We are currently building
earth dams on 36 farms, of which 20 are completed,
says Wanda. “Storing water is a challenge and so is the
sustainable use. The risk of over-pumping a borehole on
resettlement farms is huge, so when it comes to rural
water supply, education of the end users is an important
issue.”

Similarly, in rural communities where a water point
(borehole) is the only source of fresh water supply for
many kilometres, water can be used more sparingly
to avoid wastage. “For instance, the Namibia Nature
Foundation has experimented with drip systems in
communities, so that people can grow their vegetables
without using large quantities of water by using water
more efficiently,” enthuses Wanda. However, drip lines
are not suitable for widespread application, because
they clog up easily and they need to by removed before
machines can work the fields.

“Generally in Namibia, we are not at the forefront of
introducing new technology, because we don’t have a
long tradition of commercial crop production,” says Peter.
“Therefore, the decisionmakers prefer to play it safe with
the setting up of the green schemes and always request
the engineers to use tried and tested methods, especially
when it is a NS150 million dollar project like Sikondo. This
is the reason why the engineers usually plan for the worst
scenario, to cater for harsh Namibian conditions and
unavailability of supplies and spare parts.”

This is the reason why the engineers usually plan for the
worst scenario, to cater for harsh Namibian conditions
and unavailability of supplies and spare parts. “The
trend is increasingly to go for efficiency. While we
used 60 mm pivots at Etunda, now at Sikondo we have
brought this back to 10 mm with the same results. This
way water is being conserved,” says Peter. The same
applies in the greenhouses that are being built on the
project and that make use of irrigation through misting,
rather than direct watering the crops.

Efficiency also extends to electricity use, the cost of
which can be substantial because of the pump station
that are used to pump water from the river into schemes.
In places like Ndonga Linnea, electricity costs exceeded
NS$300,000 per month, eating away fifty percent of the
profits.

“Often these costs can be reduced dramatically by
simply reorganising the metering in consultation with
NamPower and installing one single metre instead of
three or four,” says Peter.

Overseas technology has further progressed with